20’ Rotary Mulching Mower
' LEMT20Z Wheeler

Mowers Without Height Adjusters

12 195818




20’ Rotary Mulching Mower

PARTS LIST

" LEMT20Z Wheeler

-%

Index Part ‘ Index Part
No. No. Description - No. No. Description -
1. 029744 Deck 20" Mulcher 15. 107094 Handle Bracket - Left Hand
2 027169 Trailing Shield Assembly* 16. 104687 Control - Engine/Blade Crossbar *
3. 030031 Blade 20" Muicher 17. 110379 Cable Tie
4., Wheel Assembly o 18. 110510 Plastic Tip -~ Setting Lever ¢
: 040246 7~ Plastic - White - Diamond - Nylon Bearing 19, 133231 Blade Adapter
040832 7" Plastic - Gray - Diamond - Nylon Bearing 20. 142661 Decal - Trailing Shield
040089 7" Plastic - Gray - Thru Bar - Nylon Bearing 21. 143115 Decal - C.P.S.C. Danger
040758 7" Plastic - Almond - Thru Bar - Nylon Bearing 22. 144204 Decal - Blade Warning
040352 7" Plastic - Gray - Cog - Nylon Bearing 23. 151555 Washer 1/4”
1040022 7" Plastic - White - Rib - Roller Bearing 24. 144899 Decal - Starting Instructions
040386 7" Steel - White - Rib - Ball Bearing 25. 457493 Bolt - 1/4-20 x 1/2 TOFM
040394 7~ Steel - Gray - Rib - Ball Bearing 26. 450379 Hex Head Boit 1/4-20 x 1-3/4
040037 8" Plastic - Gray - Slick - Nylon Bearing 27. 150045 Hex Head Bolt 5/16-18 x 1-1/4
040220 8" Plastic - Gray - Cog - Nylon Bearing 28. 150060 Wheel Bolt ®
040733 8" Plastic - White - Slick - Nylon Bearing 29, 310151 ‘Locknut 5/16-18 Nylon Insert
040741 8" Plastic - White - Cog - Nylon Bearing 30. 150201 Curved Washer 5/16
040311 8" Plastic - Gray - Slick - Roller Bearing 3. 150235 Wingnut 5/16-18
040030 8" Ptastic - White - Rib - Roller Bearing 32, 150276 Woodruft Key #6
040303 8" Plastic - White - Cog - Roller Bearing 33. 106336 Blade Washer
040345 8" Plastic - Gray - Cog - Roller Bearing 34. 150730 Wheel Bolt ¢
040451 8" Steel - White - Rib - Ball Bearing 35. 150862 Blade Bolt
040501 8" Steel - Gray - Rib - Ball Bearing 36. 150896 Shoulder Bolt - Height Adjuster
040634 8" Steel - White - Cog - Ball Bearing 37. 150904 Shaved Hex Head Bolt 3/8-16 x 3/4 ®
040683 8" Steel - Gray - Cog - Ball Bearing 38. 151928 Curved Head Bolt 5/16-18 x 1-3/4
040717 8" Steel - Gray - Slick - Ball Bearing 39. 152066 Staple - Rope Stop
040857 8" Plastic - White - Diamond - Nylon Bearing 40. 152140 Eyebolt - Cable Mounting
040840 8" Plastic - Gray - Diamond - Nylon Bearing 41, 152157 Hex Washer Head #10-32 x 1/4 SEMS
040865 8" Plastic - White - Diamond - Roller Bearing 42, 152207 Locknut Acorn 1/4-20
040873 8" Plastic - Gray - Diamond - Roller Bearing 43. 152215 Rope Guide
S. 050344 Control Cable - Engine/Blade * 44, 152223 Hex Jam Nut 5/16-24
6. 050633 Control - Throttle Plastic 45, 152231 Cable Clamp
7. 071050 Handle - Lower 46. 152249 Hex Washer Head #10-32 x 3/8
8. 071076 Handle - Upper 47. 715011 Hitch Pin #3
071084 Handle - Upper with Cushion Grip e 48. 715037 Keps Nut 1/4-20
071308 Handle - Upper, Bent 48, 715045 Hex Head Bolt 1/4-20 x 3/4
9. 090282 Wheel Lever - Height Adjuster e 50. 714170 Decal - Rating Plate
10. 090399 Setting’ Lever - Height Adjuster e 51, 715086 Hex Locknut 3/8-16 ¢
11. 090431 Back Plate - Height Adjuster - RH Front LH Rear ¢ 52. 715409 Disc Spring Washer 3/8 ¢
12. 090449 Back Plate - Height Adjuster - LH Front RH Rear o 83. 715417 Washer Flat 3/8 SAE o
13. 102533 Baftle 20" Mulcher - Front & Rear 54. 715441 Hex Nut Twin Whiz 3/8-16
14. 107086 Handle Bracket - Right Hand 55. 715508 Hex Locknut 1/4-20

¢ Indicates optional equipment

195818

13




